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320523 TAPP%NG SCREW DSX25 { BLACK)
325053 GUARD PLATE
301944 PUSHING BUTTON
321737 GEAR covsa ASS'Y
949558 NUT M8 (10 PCS.)
308543 SEAL RING (A)
980866 WASHER (C)
629712 BALL BEARING szgnzoocapsz L
957754 RUBBER RING
321734 BEARING COVER
360734C - ARMATURE 110V
360734U ARMATURE ASS'Y 120V
360734E ARMATURE z3ov 24ov
321732 FAN GUIDE o
982021 HEX. HD. TAPPING SCREW Daxm'
340645C  STATOR 110V '
340645D  -STATOR 120V
340645 STATOR 220v 230V
340645F STATOR 240V
STATOR 230V
315877 DUSTSEAL
sosvvrw ‘BALL BEARING 608VVC2PS2L
303255 SEAL LOCK SCREW (W/SP, WASHER) M4X1(
301943 LOCK PIN

991207 SEAL LOCK SCREW (W/SP WASHER) iViliXS_

1936680 BEARING COVER (8) -
6201DD BALL BEARING 6201DDCMPS2L

308546 FELT PACKING

308545 PACKING GLAND

307046 SEAL LOCK SCREW (W/SP. WASHER) M5X1!

944109 FEATHER KEY 3X3X8

994301 SPINDLE (A}

994302 SPINDLE (B)

1949241 MACHINE SCREW M5X20 (10 PCS.)

316107 HEX SOCKET HD BOLY (W/WASHERS} M5y

949454 SPRING WASHER M5 (10 PCS.)
320192 WHEEL GUARD ASS'Y -
311742 WHEEL GUARD ASS'Y (TOOLLESS TYPE)
333537 WHEEL GUARD ASS'Y
337232 WHEEL GUARD ASS'Y (TOOLLESS TYPE)
937817Z  "WHEEL WASHER
334456 WHEEL WASHER (C) o
316822 D. C. WHEELS 125MM A36Q (25 PCS.)
937923P  WHEEL NUT 5/8"-11UNC
339579 WHEEL NUT M14
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1 INCLUD.3,19

1 FNCLUD 9 16,17

FOR MODEL (s)

1 FOR USA CAN
1 (EXCEPT FOR USA CAN)
TILL 2, 2016 FOR USA,CAN

1 SINCE 3.2016 FOR USA,CAN
1ThL2.2016

.1 INCLUD.29,30 EXCEPT FOR USA,CAN

1. INCLUD 35-40 FOR ITA,FRG,BEL,FRA, ESP HOL
1 INCLUD 62 FOR AUS

1 INCLUDTZ_QA FOR USA,CAN

: R

1 FOR USA,CAN,MEX, THA
1 FOR USA,CAN
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1311492 LABEL
311744°SET PIN
311743 LEVER

880734 MACHINE SCREW (W/WASHERS} MSXZS {E

311491 SET PIECE {B)

874759 RETAINING RING {E- TYPE) FOR DZ S SHAFT'

329054 GEAR AND PINION SET
314428 SLIDE KNOB
325050 HOUSING
321733 RUBBER RING
370015 PUSHING BUTTON SWITCH 230V
319319 PUSHING BUTTON SWITCH
329057 PUSHING BUTTON SWITCH
930039 NOISE SUPPRESSOR
994273 NOISE SUPPRESSOR
325051 SLIDE BAR
370014 SLIDE BAR
999088 CARBON BRUSH {1 PAIR)
317810 BRUSH HOLDER I
308536 SPRING
325054 SWITCH HOLDER
370012 SWITCH HOLDER
980063 TERMINAL
984750 TAPPING SCREW (W/FLANGE) D4X16
937631 CORD CLIP
953327 CORD ARMOR D8.8

NAME PLATE

301815 TAPPING SCREW (W/FE_AE\IGE} DdXﬁiS (BLA(

334347 HITACHI LABEL
325052 TAIL COVER
500234Z  -CORD
5002472  CORD
5004612 CORD
5004352 CORD
5004472 CORD
5004232~ CORD
5002402  CORD
5004392  CORD
319320 FASTON TERMINAL
549757 HEX. SOCKET HD. BOLT M5X20 (10 PCS )
370013 VARISTOR (8)
'STANDARD ACCESSORIE
9383327  WRENCH
994322 SIDE HANDLE
956633 SIDE HANDLE
318312 SIDE HANDLE
336865 SIDE HANDLE
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-FOR ITA FRG BEL FRA ESP, HOL

FOR ITA FRG BEL,FRA,ESP, HOL
FOR ITA FRG,BEL,FRA,ESP,HOL
FOR ITA FRG BEL,FRA,ESP,HOL

‘1:FOR ITA,FRG,BEL,FRA,ESP,HOL
FOR ITA,FRG,BEL,FRA,ESP,HOL

| FOR MODEL (S)

1 FORAUS
EXCEPT FOR AUS
1.EXCEPT FORUSA,CAN
FOR GBR (110V})

'FOR MODEL (S}

FOR MODEL (5)

| EXCEPT FOR FIN,DEN,SWE,NOR

1.(CORD ARMOR D8.8)
(CORD ARVIOR D8.8) FOR FIN,DEN,SWE,NOR

(CORD ARNMOR DS, 8] FOR GBR {110V)
(CORD ARMOR D3.8) FOR GBR (23OV)
(CORD ARMOR D3.8) FOR 5U{

[(.ORD ARMOR D&. 8) FOR KUW
(CORD ARMOR Da. 8) FOR USA,CAN

__-(CORD ARMOR D8 8) FOR AUS, sz
) FOR NOISE SUPPRESSOR

FOR AUS
_FOR MODEL (s}

FOR AUT,SUI

FOR USA CAN '

FOR EUROPE
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325515.CASE B
944458 HEX. BAR WRENCH 4MM
OPTIONAL ACCESSORIES

9378257 'RUBBERPAD

938317 RUBBER PAD

93782672 WASHER NUT

938318 WASHER NUT

314062 SANDING DISCS 125IVIIVI C-P16 {10 PCS. ) o

314063 SANDING DISCS 125MM C-P20 {1C PCS. )

314064 SANDING DISCS 125MM C-P24 (10 PCS. ]

314065 SANDING DISCS 125MM C-P30 (10 PCS.)
314066 SANDING DISCS 125MM C-P36 (10 PCS.)
314067 SANDING DISCS 125MM C-P40 {10 PCS.)
314068 SANDING DISCS 125MM C- P50 {10 PCS.)
314069 SANDING DISCS 125MM C-P60 (10 PCS.}
314070 SANDING DISCS 125MM C-P80 (10 PCS.)
314071 SANDING DISCS 125MM C-P100 {10 PCS.)

314072 SANDING DISCS 125MM C-P120 (10 PCS. ) _
994312 WHEEI_ WASHER (C}FOR D20 HOLE '

994313 WHEEL WASHER{ ) FOR D22.2 HOLE
310338 SUPER WASHER S
332787 WHEEL GUARD BASE SET

332788 WHEEL GUARD (FOR CUTTING)

324688 SILICON RUBBER (B}
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1 FOR EUROPE
1 FOR AUS
FOR USA,CAN

FOR USA,CAN

1
1 FOR USA,CAN
1 FOR USA,CAN

1 WITH BASE FOOT
1 WITHOUT BASE FOOT|
1 FOR {5)

"1 EXCEPT FOR USA,CAN




